BULLETIN 11138

PARTS
PORTABLE SIGNAL DISTORTION TEST SET

(ED51 & EDS58)

TELETYPE

CORPORATION

sunsiciany or MWesferm Eleciric Company ne.

CHICAGD , ILLINDIS, U .5, A,



BULLETIN 11138

PARTS
PORTABLE SIGNAL DISTORTION TEST SET

(ED51 & ED58)

TELETYPE

CORPORATION

suasiciany of Weshern Eleciric Company we.
CHICAGD , ILLINOIS, U, 5. A.

Copyright 1942, 1947 and 19506 by Teleiype Corporation. Printed in 11,8, &



11138

LIST OF EFFECTIVE PAGES
APRIL, 1959

(Supersedes August, 1955 issue)

f Page Change
Number In Effect

. —
Ate C Change 1
1709 Change 1 |

The above list indicates the effective
pages as of the date of issve. Upon receipt of
change pages, insert them numerically and dis-
card any superseded pages.

CHANGE 1



HLE1-]

[ DISTRIBUTOR PLATE COVER

GUARD |
| SEE PAGE 4

SEE PAGE 1 |

POWER CORD
SEE PAGE 2

[ DETRIBUTOR PLATE
tsu PAGE 4

MOTOR
SEE PAGES 54 6 |

CONTROL SWITCH PAMEL
SEE PAGE 3

CASE 1
SEE PAGE 7 |
*CODE MAME PLATE
FORTABLE SIGNAL DISTORTION TEST SET
(EDS8HE ILLUSTRATED)
VARIATIONS IN
PORTABLE SIGNAL DISTORTION TEST SETS
CATALOGED HEREIN
UNITS
DESGRIFTION EDS | H EDS8
FILTER NO YES
(DISTRIBUTOR BRUSHES)
FILTER
bl
(POWER LEADS) neo =
LOCATION OF
IN FOWER GOR THE UNIT
MOTOR SWITGH OWER CORD OoN
TYPE OF 57 NGHRONOUS GOVERNED
MOTOR USED (IS5 VOLT A.G. - 50 OR 60 GYGLES) (5 VOLT AGC.-25 TO 65 CYGLES)
“EH" FOR 368 O.PM. (50 CYCLE®)
“Ju® FOR 404 O.P.M. (S50 GYGLES)
AE:F?HE.U::ETE:E:H?;GH “EG" FOR 460 O.PM. (50 CYCLES) "HE" FOR 368, 460 OR €00 O.P.M.
(INGLUDES GEAR AND PINION) "‘OT" FOR 368 O.PM (B0 CYCLES) (25 TO 65 GYCLES)
"DS" FOR 460 O.P.M (60 CYCLES)
Sen pages 5 and & for amembly numbers "HN" FOR 800 O.P.M. (60 CYCLES)
WIRING DIAGRAM NUMBER 1954WD 2403WD

*ALL UMNITS ARE IDENTIFIED BY THE SI¥ CHARACTER CODE STAMPED OM THE GODE MAME PLATE.

FOR EXAMPLE: ED
] MOTOR ARRANGEMENT
LUNIT TYPE

CHANGE | B




(N E-1:)

ALPHABETICAL INDEX

DESCRIPTION PAGE NO, DESCRIPTION PAGE NO.
Bape Plats - = = = = = = = o o o o - - - 1 Governed Motor Arrangement - = = = = = - - &
Brushes === = - == - == = = = = o0 c e a - [ Guards = - = = = = = = = = = = = = & = = 1
Cable - =~ = = = = = = = = 2 = = m = = - - = 2 JAgks = = = = = = = = - == === === 3
Capaeitors = = = = = = = - = = = o - = = = = =1,5,6 Eoys - = = = = = = & &0 0 0 0 e m -2 oo 3
Casg — "= """ = = = = = = - = - = = e ---a- T Motors = = = = = = = = - === = mme- 5,6
Chart, Gear - - - = = = = = = = - - - == 1,5 Motor Arrangements = = = = = = = == === 5§
Circuit Label= = = = = = = = = = & =@ = = = = 7 Neme Flates - = = = = = = = 2 = 0 = o o o 6,7
Control Switch Penel = = = = = = = = = - - = 3 Filonlons - = = = = = = = = = = = - = === 54
Distributor Parts - = = = = = = = = == = = [ Plugs - Cords = = = = = = = = = = = = = = 2
Filter, Power Leads = = = = = = = = = = = = ] Fower Cords - = = = = = = = = = = = = = = 2
Fuss Holder and Choke Coll - = = = = = = = 2 Reslators = = = = = = = = & = = = = o o o &
Fuse Parts = = = = = = = === === === = 1 Switchea, Toggle = = = = = = = = = = = - 3,6
Fuses = = = = = = = = = = = = =0 = = - = -= 1.2 Synchronous Motor = = = = =@ = = = = o - - 5
GEAT'E = = = = = = = @ @ =@ =@ = = = = = = = = 5,6 Synchronous Motor Arrangement = = = = - = 5
Gear Chart - - - - - - - e - ... -- = il Target - - - - - - - - e e - - ma. - &
Gear Holder = = = = = = = = = = '= = = - = = 1 Terminal Blogk = = = = = = = = = = = = = = ]
Governed Motor = = = = = = = = = = = = = = - & Toggle Switohes - - - - - - - - - == 346

BELL 5¥STEM OMLY
When ordering parts from this bulletin,
prefix each number with the letters TP.

TELETYPE TO HELL SYSTEM CODE DESIGNATION

TELETYPE CODR E CODE
*E0510T 100A TELETYPEWAITER TEST DISTAIBUTOR (INCLUIES &0 CYCLE

SYNCHRONOUS MOTOR AND SET OF GEARS FOR 368 0.P.K.)
SEDS1EH 100C TELETYFEWHITEH TEST DISTRIBUTOR (INCLUDES 50 CYCLE
SYHCHRONOUS MOTCR AND SET OF GEARS FOH 362 0.P.M.)

* UNITS FUHNISHED TO BELL SYSTEM WILL HAVE CODE NAME PLATES WITH BELL SYSTHM
DESIGNATION INSTEAD OF TELETYFE DESICNATION AS SHOWM ON PAGE B OF THIS BULLETIN,

¢ CHANGE 1



MOTOR (SEE PAGES 3 & &)

PRETS POST

9B430 FUSETROM (SPARE)
108418 CLIP

e T

1143 SCREW
3440 WASHER, LOCE
125001 ‘WaseER

HARE PLATE

ICODE DESIGMATION)
Brads  SCREW

CASE ASSEML. (SEE PAGE T

afdd  SCEEW
2191 ‘WASHER, LOCK

138

FEELT BLOCK ASSEM.  FUSE

CLIP

SCREW
WASHER - BRASS

BLOCK, FUSE

FUSETRON,

CARTRIDGE (1,110
ANF, = 250 YOLTS)
SCREW

POST
HOLDER, GEAR [(AS
MOUNTED O EDSL)

HOALDER, GEAR (A3
MOUMTED O EDSE)

CHAET, GEAR | .
ICEMEMTED ———
IM PLACE)

CHART, GEAR
CEMEMTED
I PLACE)

BI4T4  TERMIMAL

BASE PLATE

SCREW
2091 WASHER, LOCK

— 114058 CAFPACITOR = 0.1 MF

25ks
i
e

/

CHANGE |

CAPACITOR

12659 BUSHIMG (REPLACES
11398 BUSHING)

A5 ‘WaASHER
13%7% HUT (MEFLACES
BT8O CLIP, SPRIMG)

A3 FCREW

e (02485 STRAF

= BASE PLATE

GUARDS

[ —

UNLESS OTHERWISE SPECIFIED ALL PRRTS
SHOWN ABOVE ARE COMMON TO EDSH AND EDSS,



1158

11993%  HOLDER, FUSE (WITH MUT | . I
AND EUBBER WASHER) -J 11313 BRACKET

F3%  CON, CHOKE

(IMDUCTAMCE
+ Z50H)

113940 FUSE - /2 AMP,

100 1 LT
1% WASHEE, LU'CI{} _]

[ %
Lm: WASHER, FLAT

00T WASHER, FLAT

TER0S  WASHER, FEMER: s - P5935  BUSHIMG, FIMER
BASEPLATE —— : [ are  sceew
L 2191 WASHER, LOCK
113937 FUSE AND COIL BRACKET ASSEMBLY
8807  CORD (WITH
M PLLG

7180 'I'EIM.IHAL]J

I25006  GROMMET, RUBBER

PRSI0 SWITCH

98608 POWER CORD ASSEMBLY
(APPROX, TO" LONG)

BT TERMIMAL

195 PLUG
—:I:@
9 CORD
98075 POWER CORD ASSEMEBLY
(APPROX, 30" LONG)

15ee chort on Paps B for aissciohed wirlng diogram)
120426 CABLE 12042T CABLE

ED% A& ED9A
2 CHANGE |



166 SCEEW
=
PAS  PAMEL il
-."" o,
1258 SCREW L!E

262 EMOE = FIEEE ﬂ-EI.LHI
SPETEM W13I7) J

114478 MUT

#3136 SWITCH, TOGGLE |
(WITH F1683 MILT) J

== 105847 BUSHIMG - FIBER |

PESTS  PLATE, PAMEL

ZEIF WUT
150837  'WASHER

o 7HIE IACK

105073 JALCE ASSEM, —

502 WEY (BELL SYSTEM
X - SFEC. DIZEISS)

CONTROL SWITCH PANEL
EDS| & EDSB

CHANGE |



114707 FLATE, HirGE
1148 SCREW

125011 'WASHER
340 WASHER, LOCK

Fa0d FRAME - LOMNG

a8

F612 FRAME - SHOET :
BM3 SCREW ", gE

/

N

=

FESTT  FLATE (WiTH SLGMEMTS)

DISTRIBUTOR PLATE COVER

116 SCREW =

FEMES RETAIMER

A58 MUT

2191 'WASHER, LC:I'I’_'I'.‘]
002 WASHER 'J

B44T SCREW =

FP48  BUSHIMG - FIBER

[ 8504 GUARD, DISK

(WITH HIMNGES)

PH0S  WINIDCDW

11450 RETAIMER, GLASS

P82 PLATE, CLAMP

TH0a34  SCREW

TabBs SCREW

FEIF] BALANCE, COUMTEE

TI063 SCREW

PRSP0 ARM, BELSH MOLDER

BeETF COLLAE

B84 STOF, ECCEMTRIC

1051  SOREwW

FESF1  HOLDER, BEUSH

REIPE FLATE, CLAMP

DISTRIBUTOR PLATE

PHSES RETAIMER

FESH] BEARIMNG, BALL

125908 BRUSH - BRAIDED
COFPER WIRE

BORS SCREW
Jadl WASHER, LOCK

FEREBL  SHAFT

[ 1ies scew

FASE? HOLUSING

VR TR

L FIF1  WASHER, LOCE

124548 WASHER - FELT

CHEAR [SEE PAGES 54 &)

ALL PARTS SHOWN ABOVE ARE
COMMON TO EDSI aAND EDSH.

4

DISTRIBUTOR PLATE HOUSING

1142 SCREW

CHANGE |



PEAZE FAM

lise

T39S MOTOR (SEE BELOW)

A

FR501  SPACER (BOTH EMDS)

¢

80202 SCREW

S5 'WASHEE, LOCK
F  WUT

PEL0Z BRACKET (BOTH EMDS)

GEAR (SEE CHART BELCIW)

rFlﬂIDH {SEE CHART BELOW)

LH-‘!-IH- SCREW

P44 BRACKET, CAPACITOR

TR CAPACITOR = 175 ME.

B SORDW
21%%  ‘WASHER, LOCK

1162 SCREW '
3640 WASHER, LOCK = R . S — e
1240 - - — T TV IT—
11 WASHER _ﬁ' I.,..II__I | -
GEAR CHART
s e 50 50 50 &0 &0 B0
WP M. B0 65 5 &0 TS5 100
O.FM. 11 404 460 368 460 00
MOTOR R.PM. 1500 1500 1500 [[ala] 1800 1800
PINION IDIB49 (12T)| 118855 (TT)| WIB4T (12T)| 98626 (9T)| 98603 (12T) | n3e_aT (12T}
GEAR 101648 (43T)| N8B54 (26T)| INB4E6 (39T )| 98627 (44T) | 9B5EBT (47T ) |i11%3886 [ 36T)
[PINION & GEAR 99177 98597 M)
_&ET H?Tﬁin oiasi 18857 101850 FEELL STSTEW EOL N BELL STSTEM KOByBELL r?larati O |
ARRANGEMENT | 'OROOSIEM) | 119769 (Ju) 102005 (E6) | 99294 (DT) 99295 (DS) | 114100 (HN)

115451 SHIELD, END (WITH |

SYNCHRONOUS MOTOR ARRANGEMENTS

104807 ILER) )

.
| V15656 WASHER, CUF

0ZFD  SHIM (. 005)

115555 WASHER = CORE ——

e, |SED YN BOTH EMDS

115658  DISK =

115457 SCREW, ADJUSTIMNG

15459 SCREW, SET

10ETE  BUSHIMNG, FIBER

CHANGE |

R

— I0RES  STATOR, WOUND

=== 113452 SHIELD, EMD (WITH
104808 OILEK])

115453 BEAEING, Ball

113915 A.C. SYNCHRONOUS MOTOR

%S vOLT, 50760 CYCLE [(H.C. MODEL S -9064)

7 113854 EOTOR (#ITH
115653 BEAR NG, BALL]

ALL PARTS SHOWN aSBOVE
ARE PECULIAR TO EDSH



2550 RESISTOR - 1]

650 (220 - 430) OHMG
127  SCREW — 114058 CAPACITOR - 0.1 MF
Jels WASHER, LOCK
3B WASHER
BYS65  WASHER - FIBER : cranr
V3936 PLATE, MAME 2191 WASHER, LOCK
9313 SWITCH, TOGGLE (WITH [um HUT
#1683 NUT & }
P16B4 NUT, RING
- — “= 114059 CAPACITOR - 1.0 MF
674 SCREW
o 111284 BLOCK, TERMINAL
21N WASHER, LOCK J /‘ _[ {WITH 58231 SCREWS)
TTB0B RESISTOR = 250 OHMS
WASHER, LOCK )
38 WASHER 113914  BRACKET
TS50 WASHER - FIRER 6746 SCREW
2191 WASHER, LOCK
7398 SWITCH, TOGGILE | -
(WITH $1583 MUT & 102935 FILTER, POWER LEADS
1684 MUT, RING) 113917 STRAP
: BP0 BOLT
21¥1  WASHER, LOCK
7002 WASHER
105054 RESISTOR = 5 OHMS - H3BES  MUT

FINAE  SCREW
Jdd  WASHER, LOCK
3438 WASHER

7SS0 WASHER - FIRER

GIitd EESISTOR -
FO50 = ) OHMS
187 SCREW
3585 WASHER, LOCK
3438 'WASHER
BFFeF  WASHEE - FIBER

113934 TARGET, GOVERMOR
4317 SOREW

102425  STRAF
¥l WASHER, LOCE
EEEES MUT
114058 CAPACITOR - 0.1 MF

E2P4  TERMIMAL =

PASID  SCREW hi
340 WASHER, LOCK |

113921 GEAR - 49T

(FOR 368 0. P, M.
1188 SCREW
L 3640 WASHER, LOCK

w2 ceAr - 47

(FOR 460 0. P M)
112925 GEAR - 427

(FOR 600 0. P. k)

L,

(113924 PINION - &T
(FOR 440 ©.P.M.)
11393 PIMION = T
(FOR 500 O, P, M. )
| 73894 SCREW

13922 PINION = 5T
(FOR 368 O.P.M.)
| 73094  SCREW

o r—— e ——— . e e

2650 WASHER - BRASS |
B2T4  TERMIMAL

-

Jr-ﬁ"iﬁ- SCREW

112928 BLOCK, MOUNTING

d1%  WASHER, LOCK
L?W WASHER

I03E5 MOTOR [(SEE BELOW)

114088 HOLDER, BRLSH - CLTER

I248 SCREW

13910 (HE) GOVERNED MOTOR ARRANGEMENT
UINCLUDES SETS OF GEARS FOR 368, 460 AND 600 OPW)

V14078 SHELL (WITH CILER)

105373 BRUGH, Grﬂ‘l'll!l""l':'l‘]

[WITH SPRING) j!

1037 GOVERMOR [WITH ‘-l

- 1140%F SHIELD, END (WITH CILER)

—— 114095 ARMATURE [WITH FAM]

SET SCREWE)

114088 HOLDER, BEUSH = |WMHER —

ALL PARTS SHOWN ABOVE
ARE PECULIAR TO EDSA.

6

o
o o % ] 14092 CAP, BRUSH
1 ilnm HOLDER, BUSH CAP
Iu""“] 105372 BRUSH, MOTOR
.|l|| ; [WITH SPRIMG)
14091 NUT
105365 AC GOVERNED MOTOR
IFE0 HE, 18 VOLT, 60 CYCLE (G.E. MODEL SBAMEAST)
CHAMGE |

_——



Hnag

A1 HINGE —
_"I.II rN-lHE PLATE [FROPERTY)
{ OETE  RCREW
1128  NuT

PRAIZ SCREW

]
103456 LABEL, CIRCUIT
11391%  LaBERL, CIRCUIT

oz

[CEMERMTED IM PLACE Qb
. UMDERSIDE OF COVER)

FBETT  CATCH

123137 SCREW

(110434 SCREW
110435 T

(MAME PLATE

(CODE DESIGRATION)
BT636  SCREW

| 186 WUT

FsIE PN

Thdss  FOOT - RUBRER
1182 SCREW

41675 WASHER #B&15 HAMDLE = LEATHEE
110435 pUT
9BE|3 CASE ASSEMBLY - BLACK WRINKLE
UMLESS OTHERWISE SPECIFIED ALL PARTS
SHOWHW ABOVE ARE COMMOMN T EDSI AMD EDSE
CHAMNGE |



11138

MNUMERICAL IMDEX

Mumbers following the description indicate the page.

Part Part
Mumber Description Mumber Description
1028 Screw (4-40x 1/4 Fil) 1 92265  Screw (2-56 x 1/8RD) 3
1051  Screw (4-40 x 1/2 Fil) 4 Q748 Screw (&-40 x 1-7/16Fil) &
1159  Screw (4-40 < 3/BFil) & 92854 Plug 2
1162  Screw (4-40 x 1/4Fil) 4, 5, 7 93136  Switch, Toggle &
1163 Screw (4-40 x 3/14 Fil) 1 93948 Clip 1
1164  Screw (2-56 = 3716 Fil) 4 94222  Screw (4-40 x 3/8FIl) &
1166  Screw (4-36 x 1/4 Flat) 3 94503  Screw (4-40 x 514 RD) &
1148 Screw (4-40 x 514 Fil) 4 25935 Bushing = Fiber 2
1169  Screw (6-40x 7/16 Fil) 4 95936  Coil, Choke 2
1206  Screw (4-40 = 9/16 Fil) 1 976%  Capacitor - 1.5 MF 5
1248 Screw (6-40 x 1/2 Flat) & PB075 Cord Assem., Power 2
1268  Screw (6-40 x 516 Flat) 3 98574  Post 1
1297  Screw (46-40 x 2-7/14 Fil) & 8575  Post |
2191 Washer, Lock 1, 2, 4, 5, & ?8577  Plate (with segments) 4
2537  Nut (3/8-32 Hex) 3 98582  Housing 4
3438 Washer & 8583  Bearing, Ball 4
3598 Nut (6=40 Hex) 4 P8584  Washer 4
3640  ‘Washer, Lock 1, 4, 5, & 8585 Retainer 4
3646  Washer, Lock 5, & Ya58é Shaft 4
3650 ‘Washer - Brass 1, & Y8587 Gear = 47T 5
5599  MNut (8=32 Hex) 5 98589  Nut (1/4-32 Spec.) 4
5702 Key (Bell System 2C-spec. D12335%) 3 98590  Arm, Brush Holder 4
6746  Screw (6-40 x 516 Hex) 1, 2, & 98591  Holder, Brush 4
7002  Washer 2, 4, & 98592  Plate, Clamp 4
7503 Jock 3 ?859%3  Balance, Counter 4
8262 Knob - Fiber (Bell System W132717) 3 98594 Panel 3
8543  Screw (6-40 x 1/4Fil) 1, 4 98595  Plate, Panel 3
8567  Washer | 98597  Set of Gears (Bell System 1008) 5
41675 Washer 7 2aa01 Spacer 3
58821  Screw (6=32x 1/4Fil) & 98602  Bracket 5
73894  Screw (6-40 x 1/8 Set) 5, & 98403  Pinion - 12T 5
T4517 Screw (6=-40 Set) & P04 Guard, Disk 4
74986  Screw (6-40 x 13/32 Hex) 4 98405  Window 4
TE5750 Washer = Fiber & BA0A Frame - Long 4
77048  Bushing - Fiber 4 28607 Guard 1
FT063  Screw (4-40 Spec.) 4 78608 Cord Assem., Power 2
77808 Resistor =250 OHMS & 985609 Cord 2
7720 Screw (6-40 x 1-15716 Fil) 2 28510 Switch 2
78469  Foot - Rubber 7 285611 Hinge 7
78905  Washer = Fiber 2 98412  Screw (4-40 x 3714 Owval) 7
80180  Clip, Spring 1 78613  Cose Assem. 7
80202 Screw (B-32x 2-1/2RD) 5 98615 Hondle = Leather 7
B0444  Screw (6=40 x 1,/4 Hex) 5 98616  Pin (6-40 Spec.) 7
B0447  Screw (6=40 x 3/8 Hex) 4 98417 Catech 7
BO957 Scraw (#=40 x 1/4 Hex) 4 SRA1D Block Assem., Fuse 1
81901  Belt (6-32x3RD) & 98620  Fusetron, Cartridge 1
82250  Resistor - 650 OHMS & 8621 Plate, Clamp 4
82284  Resistor = 70 OHMS é #8622  Frame = Short 4
82474 Terminal 1, 2, & 98424  Bracket, Caopaocitor 5
83408  Screw (4-40 x 3716 RD) 1 98625 Fan 5
83885 MNut (6-32Hex) 1, & 98626 Pinlon - 9T 5
86816  Stop, Eccentric 4 86T  Geor - 44T 5
86819 Collar 4 77 Set of Gears (Bell System 1004) 5
87636  Screw (2-56 x 3/16RD) 7 99294  Motor Arrangement 5
89969  Washer - Fiber & 99295  Motor Arrangament 5
?1280 Terminal 2 o0635  Block, Fuse 1
14683 Mut (15/32-32 Hex) 3,6 100011 Mut (6=40 Hex) 2
91684 Mot (15'32-32Ring) & 101846 Gear - 39T 5
1990 Cord 2 101847 Pinion = 12T 5

CHANGE 1



11138

NUMERICAL INDEX

Numbers following the description indichte the page.

Part Fart
MNumber Description MNumber Description
101848 Gear - 49T 5 114091 Mut &
101847  Pinion - 12T 5 114092  Cap, Brush &
101850  Set of Gears 5 114093  Holder, Brush Cop &
101851  Set of Gears 5 114095  Armature &
101965  Plug 2 114098  Shell &
102005  Motor Arrangement 5 11409%¢  Shield, End &
102006  Motor Arrangement 5 114100  Motor Arrangement 5
102265  Stator, wound 5 114478 Mot (15/32-32 Hex) 3
102270  Shim (.005") 5 114507  Retainer, Glass
102272  Bushing = Fiber 5 115651  Shield, End 5
102456  Label, Cireult 7 115652  Shield, End 5
102486  Strap 1, & 115453  Bearing, Ball 5
102935  Filter, Power Leads & 115554  Rotor '5
164279  Chart, Gear | 115655 Washer - Cork 5
104809  Qiler 5 115656  Washer, Cup 5
105054  Resistor - 5 OHMS & 115657 Screw, Adjusting (5/8-24 Spec.) 5
105072  Switch, Toggle 3 115658 Disk 5
105073 Jock Assem. 3 115658  Screw (2-56 x 3/16 Set) 5
105365  Motor & 116707  Plate, Hinge 4
105371  Governor & 118854 Gear - 26T 5
105372  Brush, Motor & : 118855 Pinion-7T 5
105373 Brush, Governor & 118857  Set of Gears 5
105418 Clip 1 119769  Motor Arrangement 5
103862  Bushing - Fiber 3 120426 Cable 2
107393 Switch, Toggle & 120427 Cable 2
110434 Screw (4-40 x 3716 Fil) 4, 7 125011  Washer 1, 4, 5
110435 MNut (4-40 Hex) 7 125016  Grommet - Rubber 2
111284  Block, Terminal & 125133  Screw (6-40 x 11/64 Set) 5
N2%ZT  MNut (2-55 Hex) 7 125139  Screw (4-40x 1/BFil) 7
113885  Set of Gears (Bell System 100C) 5 125903  Brush - Braided Copper Wire 4
113886  Gear = 36T 5 129569  Washer - Felt 4
113887  Pinlon = 12T § 129699  Bushing 1
113910 Metor Arrangement & 139757  MNut (7/16-32 Hex) 1

113913 Bracket 2

113214 Bracket &

113815 Mator 5

113917 Strap &

113919 Label, Circuit 7
113920 Halder, Gear 1
11391 Gear = 49T &
113922  Pinion - 5T &
113923 Gear - 47T &
113924  Pinion 6T &
113925 Gear - 42T &
113928 Pinion = 7T &
1139  Chart, Gear |
113928  Bushing 1

11392%  Block, Terminal &
113930  Guard 1

113931  Bracket &

113934  Target, Governor &
1139356  Plate, Name &
113%38  Post 1

113939 Holder, Fuse 2
113940  Fuse 2

114058  Capocitor = 0.1 MF 1
114059  Capacitor - 0.1 MF &
114085 Holder, Brush &
114088 Holder, Brush &

. &

CHANGE 1



